1 www.sanmiguelcsd.org

BOARD OF DIRECTORS

Ashley Sangster, President Anthony Kalvans, Vice-President
Ward Roney, Director Hector Palafox, Director Raynette Gregory, Director

SPECIAL MEETING AGENDA

6:00 P.M. Closed Session 6:30 P.M. Opened Session
SMCSD Boardroom 08-19-2021

IMPORTANT NOTICE REGARDING COVID-19 AND TELECONFERENCE MEETINGS:

To minimize the spread of the Corona Virus, please note the following changes to the District’s ordinary meeting
procedures:

e The District offices are not opened to the public at this time, please call 805-467-3388

o The Meeting will be conducted with social distancing observed.

e All members of the public seeking to observe and comment to the local legislative body may do so in
[...]
Services District, it's Board members, and District staff, and the residents of the
community, have been amazing and | believe together that we have made great strides
forward for the District and it's residents. | will remain available and committed to work
with the Board members and staff to ensure a smooth transition and will assist you all in
any way | can. | am hopeful that in the future, there will be opportunities for us to continue
to work together.

I would like to take this opportunity to thank each of you and District staff for the opportunity
to serve and for all the assistance and support you have so generously offered. If there
are any questions or you wish to discuss, please do not hesitate to contact me.

Respectfully Submitted,
MONSOON CONSULTANTS

Bluwe 7. /@e@

Blaine T. Reely, Ph.D., P.E. Date
President, Monsoon Consultants

CIVIL ENGINEERING / HYDROLOGY



http://www.monsoonconsultants.com/

141

San Miguel Community Services District

Board of Directors
Staff Report

August 19, 2021 AGENDA ITEM: XI1-9

SUBJECT: Discuss options for District Engineering Services.

RECOMMENDATION:
Provide direction to staff (thru Consensus)

The Monsoon Consultants, as District Engineer, submitted a notice of termination to the District.

The District needs to have an identified District Engineer (Engineer of Record), either as a staff
member or a contracted firm or person.

Ovet the last calender year General District Engineering services cost the District $46,460.
Though we also contracted with Monsoon Consultants $23,785 for additional project work. This
doesn’t include any work on the WWTF expansion.

Ongoing services for engineering work for the WWTF expansion will need to be a separate
contract.

A path for ongoing District Engineering services needs to be determined.
The main options are;

A) If the Board approves the agreement with GSI for services, continue with these services
until the original contact with Monsoon Consultants would have expired in 2025.

B) Issue an RFQ for District Engineering services (normal practice, would likely have to
outsource plan work)

C) Solicit for an Engineer to work directly for the District as a contract employee (would
provide for dedicated service, would need to outsource some plan work) would need to
add additional insurance liability.

D) Solicit other agencies for shared engineering services. (Most difficult to accomplish,
would likely be the least expensive but depending on the agreement may not get desired
service)

Page 1 of 2
08-19-2021 BOD Meeting



142

FISCAL IMPACT

There is no cost other than staff time to discuss these options.

PREPARED BY:

KCLLg Dodds

Director of Utilities

Page 2 of 2
08-19-2021 BOD Meeting



143

San Miguel Community Services District

Board of Directors
Staff Report

August 19, 2021 AGENDA ITEM: XI-10
SUBJECT: Discuss and Adopt Resolution 2021-26 Approving an Agreement for District

Engineering Services with GSI Water Solutions Inc. for the Machado Wastewater
Treatment Facility Project

RECOMMENDATION:

Discuss and adopt Resolution 2021-26 approving an agreement with GSI Water Solutions, Inc. for
District engineering services related to the Machado Wastewater Treatment Facility (WWTF).

BACKGROUND:

In May of 2021, District Engineer Dr. Blaine Reely informally notified District Director of Utilities
Kelly Dodds that he was closing his business, Monsoon Consultants (Monsoon), and would be
taking a position as an engineer with GSI Water Solutions, Inc. (GSI), a San Luis Obispo-based
consulting firm doing the same work he did at Monsoon. On August 8, 2021, Dr. Reely delivered
a Notice of Contract Termination to the District.

In 2019, the District most recently entered into an agreement for engineering services with
Monsoon, in which Monsoon provided consulting and engineering services for the Machado
WWTF expansion and upgrade project. (Exhibit A) Dr. Reely has been the District and Staff’s
point of contact and has overseen the Machado WWTF expansion and upgrade project from its
inception.

Dr. Reely is interested in continuing to work for the District in the same capacity as he did with
Monsoon Consultants. GSI has provided the District with a proposal for a Professional Services
Agreement for GSI, and its designated staff member, Dr. Blaine Reely, to coordinate all remaining
pre-construction tasks for the Machado project. Dr. Reely will be supported by members of the
GSI team to ensure that the duties and responsibilities are fulfilled to the satisfaction of the District.

{CW106963.1}
Page 1 of 3
8-19-2021 BOD Meeting



144

The proposed Agreement between GSI and the District is attached herein as Exhibit B. The
agreement is substantially similar to the previous agreements between the District and Monsoon
and has been reviewed by District General Counsel to ensure that the District’s interests are
sufficiently protected. A professional services agreement such as this does not need to go through
the RFP or RFQ process.

FUNDING:

No funding request is made in conjunction with this item.
FISCAL IMPACT

There are no direct fiscal impacts associated with this item. It should be noted that there may be
costs associated with the transfer of these services from Monsoon to GSI in the future. If such costs
are anticipated, a separate item(s) will be brought before the Board for discussion and possible
approval.

RECOMMENDATION

Board of Directors should approve the proposed Agreement with GSI Water Solutions for ongoing
consulting and engineering services for the Machado WWTF project.

PREPARED BY: APPROVED BY:
Douglas L. White, District General Counsel Rob Roberson, Interim General Manager
Attachments:

Exhibit A — 2019 Agreement between Monsoon Consultants and SMCSD
Exhibit B - Proposal/Professional Services Agreement — GSI & SMCSD

Exhibit C — Resolution 2021- 26

{CW106963.1}
Page 2 of 3
8-19-2021 BOD Meeting



145

EXHIBIT A

{CW106963.1}
Page 3 of 3
8-19-2021 BOD Meeting



146
P.O. Box 151
San Luis Obispo, CA 93406
(805) 476-6168
breely@monsoonconsulianis.com

MONSOON CONSULTANTS

s Proposal

Invoice

Change Order No.
Work Authorization

Submitted To: Project Information:

Project Management and Civil &
Architectural Design Development

Client: San Miguel Community Services District  Project Name:  Services for the San Miguel CSD
WWTP Renovation & Expansion
Project
Company: San Miguel Community Services District ~ Project No.: 2019.10.002
PO Box 180

1150 Mission Street

Address: San Miguel CA 93451 Proposal Date:  October 10, 2019

Contact: Kelly Dodds, Director of Utilities

E-mail: kelly.dodds@sanmiguelcsd.org

Phone: (805) 467-3388 Ext 206 Location: San Miguel, CA

Fax: (805) 467-9212 Owner: San Miguel Community Services District

Monsoon Consultants (MONSOON) Hereby Submits: Our fee proposal and work authorization for
Project Management and Civil & Architectural Design Development / Construction Documentation
Services for the San Miguel CSD WWTP Renovation & Expansion Project

Basic Scope of Work

Monsoon Consultants (Monsoon) is pleased to offer this proposal to serve as Project Manager and provide Civil &
Architectural Design Development Services for the overall site development and the new Operations & Maintenance
Facility components of the San Miguel CSD WWTP Renovation & Expansion Project. This work will be provided in
conjunction with the Final Design Development and Construction Documentation Phase, with the project deliverables
to include Final Construction Documents, CEQA / NEPA Environmental Compliance Documents, and the necessary

permits to allow the District to proceed with the construction of the WWTP Renovation & Expansion Project. The District
is upgrading and expanding the existing WWTP for the following reasons:

o Meet the Central Coast Regional Water Quality Control Board existing and anticipated waste discharge
requirements,

*  Provide sufficient treatment capacity to accommodate the future projected average daily flow of 0.45 MGD,

»  Provide recycled effluent which meets the Title 22 requirements for either agricultural irrigation or groundwater
recharge purposes.

The design elements to be incorporated into the new WWTP were identified in the “WASTEWATER TREATMENT
FACILITY UPGRADE / EXPANSION ENGINEERING REPORT"” which was prepared by Monsoon Consultants and
adopted by the Board on January 24, 2019. Exhibit Nos. 1 & 2 are attached which graphically depict how the future
WWTP will be configured. These depictions are for intended to provide a conceptual view of the future WWTP. It is
important to understand that the final plant configuration may be significantly different, pending the completion of the
final design process.

Under the proposed project delivery strategy, Monsoon understands that a separate contract will be issued by the
District for the design (and build) of the WWTP Process Systems, to include:

1. Plant Headworks

Septage Receiving Station
Coarse Screening

Grit Removal

Influent Lift Station

as0N

Page 1 of 5



147

P.O. Box 151

San Luis Obispo, CA 93406
(805) 476-6168
breely@monsoonconsultants.com

MONSOON CONSULTANTS

o~

Fine Screening
Membrane Bio-Reactor
Biosolids Aerobic Digestor

9. Digested Biosolids Dewatering

10. In-Vessel UV Disinfection

11. Treated Effluent (Recycled) Pumping Station

12. Treatment Process / Blower / Chemical Storage Building

Monsoon will develop the Request for Proposals for this work. In addition, Monsoon will develop a separate RFP for
the solicitation of services of a consultant to provide the District technical assistance as required for any environmental
assessments and documentation required for CEQA and/or NEPA compliance. Based on discussions with District staff,
it is understood that a separate RFP for the design (and build) of the SCADA system which will be required for
integration of the new WWTP facilities into the District’s existing SCADA system. An organization chart is attached
(Exhibit 3) which graphically depicts the roles of the various project team members.

For the purposes of this proposal, Monsoon offers to perform the following scope of services for the project
management, site civil design / engineering, and Operations & Maintenance Facility design / engineering components

of the project:

1. PROJECT MANAGEMENT

Our Project Manager will be Blaine Reely. He will serve as the primary point of contact between the
project team and the District’s Director of Utilities. The primary responsibilities of the project manager
will include the following:
i. Integration and Coordination of the Project Team
ii. Budget and Schedule Management
iii. Progress Reporting to Staff & District Board of Directors
iv. Quality Control & Quality Assurance
v. Risk Management
vi. Coordination of Value Engineering & Constructability Reviews
vii. Coordination with Utilities and Permitting Agencies
Schedule and coordinate regular project team coordination and status meetings, prepare agenda,
prepare meeting minutes and summarize action items. Meetings will be held a minimum of twice
per month.
Provide monthly status reports and updates to District Board of Directors.
Attend regular meetings with District staff to review project status, resolve issues, and address any
concerns and / or questions.
Provide informational updates to the public and interested stakeholders as required.
Provide assistance as required to District staff in the preparation, coordination, and timely acquisition
of all required permits and entitlements in preparation for the construction phase.
Provide assistance as required to District staff during the bidding phase of the project, as required.

2. SITE DEVELOPMENT DESIGN & ENGINEERING

In our role as District Engineer, Monsoon will provide the required design and civil engineering
services for the overall WWTP site development to include the following project elements:
i. Site Demolition & Preparation

ii. Grading

iii. Drainage

iv. Stormwater & Erosion Control

v. Ponds

vi. Access / Circulation Roads
vii. Parking
viii. Fire Training Area

ix. Yard Piping

x. Utility Services (i.e. water (potable, recycled & fire protection), sewer, gas, electric,
communications)
xi. Security Fencing
Page 2 of 5



148
P.O. Box 151
San Luis Obispo, CA 93406
(805) 476-6168
breely@monsoonconsultants.com

MONSOON CONSULTANTS

xii. Site Lighting

xiii. Ancillary Structures & Facilities

xiv. Back-up Power Supply

e Monsoon will prepare project deliverables which will include construction documentation, including

contract plans, technical specifications, and cost estimates (P.S.& E.) for the site development
elements of the project. Monsoon will submit progress packages of plans, technical specifications,
and cost estimates at 30%, 60%, 90%, 100%, and at the Final completion stage of the project for
District and other agency review. Monsoon will incorporate the comments received after the reviews
and incorporate the comments into the following progress package.

3. OPERATIONS AND MAINTENANCE FACILITY DESIGN & ENGINEERING
e In our role as District Engineer, Monsoon will provide the required architectural design and
engineering services for the Operations and Maintenance Facility to include the following project
elements:
i. Architecture
ii. Mechanical / Plumbing / Fire Protection Engineering
iii. Electrical / Controls Engineering
iv. Structural Engineering
v. Geotechnical Engineering
vi. ADA Compliance
vii. Landscape Design
e Monsoon will prepare project deliverables which will include construction documentation, including
contract plans, technical specifications, and cost estimates (P.S.& E.) for the Operations and
Maintenance Facility elements of the project. Monsoon will submit progress packages of plans,
technical specifications, and cost estimates at 30%, 60%, 90%, 100%, and at the Final completion
stage of the project for District and other agency review. Monsoon will incorporate the comments
received after the reviews and incorporate the comments into the following progress package.

Items Not Included In Scope of Work

The work to be provided by MONSOON is generally described as a public works design and construction documentation
project. This Project will require a Storm Water Pollution Prevention Plan (SWPPP) based on the information provided
in the RFP. It should be noted that any costs required for permit and application fees, surveying, soils testing, legal,
environmental studies, non-engineering disciplines, and any other services not specifically described in the Basic Scope
of Work description above are not included in the fee and if requested by the client will be subject to a contract
addendum.

Eee

MONSOON's fees for the scope of services described herein shall be based on man hours expended by staff, billed at
the hourly rates presented below. MONSOON's fees for the scope of services described herein shall be based on man
hours expended by staff, billed at the hourly rates presented below. For budgetary purposes, we estimate that the total
fee for the services described herein in Table 1.

Labor Rates

Principal Engineer / Hydrologist $145.00 / Hr
Project Manager $120.00/ Hr
Senior Engineer / Scientist $130.00/ Hr
Senior Civil Designer $120.00/ Hr
Associate Engineer / Scientist $110.00/ Hr
CAD / GIS Technician $ 75.00 / Hr
Administrative Support Staff $ 45.00 / Hr

Page 3 of 5



149
P.O. Box 151
San Luis Obispo, CA 93406
(805) 476-6168
breely@monsoonconsuliants.com

Schedule

MONSOON can initiate the scope of work described herein immediately upon receipt of a Notice to Proceed. We
anticipate that the project management services will be required throughout the entire final design development &
construction documentation, permitting, and bidding phases of the project. Based on our current understanding of the
project, our goal is to be initiate the bidding process on or before August 1, 2020. We anticipate that Final
Construction/Bidding Documents can be complete and ready for incorporation into the complete bidding package(s) a
minimum of sixty (60) days before the date that the District elects to advertise for bids. Timing for final agency approval